\WAHLAP TECH

OWNER’ S MANUAL

Ver.1.00

. A\ WARNING

@ For safety reasons, please read the manual first before plugging in machine.
@ Please keep this manual properly for convenient reference as needed.




About This Manual

Thank you for purchasing this product.

The manual describes how to install, set up, use and maintain the product.
The main purpose of the manual is to instruct how to operate the product
correctly and safely. Please follow all the safety and warning instructions in
the manual to avoid personal injury and product damage.

This product may only be maintained by a technician. A technician mainly
refers to a person who has obtained a certificate of senior middle school
related to mechanical engineering, electrical engineering or at a level equal
to that of technical senior middle school graduates, and is engaged routinely
in the maintenance, management, repair of amusement machine.

When transferring the ownership of this product, be sure to provide this
manual with the machine.

For further information about the game and repair (including consumables),
please contact our company.

© GuangZhou Wahlap Technology Corporation Limited All Rights Reserved.

Unauthorized reproduction of this document or any of its contents in
any form is strictly forbidden.



Table of Contents

About This Manual
1. Safety Precautions. . ...ttt 1

11 Warning Stickers ..................................................................... 1
12 Placing S|te .......................................................................... 1
13 Safety Precautions ................................................................. .2
14 precaution during Piay .............................................................. 3
15 Transporting and Moving ............................................................ 3
16 InStaIIing and PIaCing ............................................................... 4
17 Caution & Warning Stickers ......................................................... 5

2. Product DesCription. . . ......it it e e e 6
21 PrOdUCt Specification ................................................................ 6
22 Overview ............................................................................ 7
23 Parts Name .......................................................................... 8
24 Shipment LlSt ........................................................................ 9
25 Packing L|St ......................................................................... 12
26 |nSta" DireCtion .................................................................... 13
27 Warranty ........................................................................... 16

3. Game DesCrIPliON. . . ..ot e 17
31 Appearance Design ................................................................ 17
32 Game introduction ................................................................. . 17
33 HOW tO piay ......................................................................... 17
4.Testand Setting. ... ..ot e 18
41 Description Of Service panel ........................................................ . 18
42 Arcade Operator .................................................................... 19
421 Information ................................................................... 20

422 Game settings .............................................................. . 21

423 Bookkeeping ............................................................... . 22

424 Credit Settings .............................................................. . 25

425 Input Settings .............................................................. . 26

426 output SettingS ............................................................. . 29

427 CIOCk SettingS .............................................................. . 30

428 Network ..................................................................... 31

429 Language ................................................................... 32

4210 EX|t ........................................................................ 32

5. Maintenance and ServiCe. . .. ....ou ittt e 33
51 Maintenance and Service ........................................................... . 33
52 Part Replacement ................................................................... 34
521 Repiacement Of Coin bOX .................................................... . 34

522 Repiacement Of Woofer ..................................................... . 35

523 Replacement Of ﬂUId Control Valve ............................................ . 36



524 Rep'acement of f||ter ....................................................... .37

525 Replacement OF LCD  c v rrrreeemree ettt iiiiiiiiiaeeeeeeens .38
526 Replacement Of Air DIOWEE «+ v rrrrereree i e -39
5.2.7 Replacement of light box and light Strip -« -« -ceerrrerrnerain 39
5.2.8 Replacement of button (inChing) -« -« - crerrrrrraerrinneiiiein 40
5.2.9 Replacement of pedal light strips at two sides of body -« --«-xveveeeeeeeens 40
5.2.10 Replacement of light panel for exhaust pipe=-« -« -crorrereereereeeeaeene. 41

B. ASSEMDIY . . e 42
61 Assemb|y tree diagram .......................................................... . 42
6.2 Final Assembly of the-Machine(JBS-0000000): <« -« xxrrrrerrrrrrrrrerreeeeeen 43
6.3 Assembly of seat dynamic parts(JBS-0100000) <« =« «vrrrrrrrrrrrereeeeeeeeeen 44
631 Assemb|y Of seat base(JBS_Ololooo) ..................................... 46
6.3.2 Peda| assemb|y(JBS_0102000) ............................................. 47
6.3.3 BOdy assemb|y(JBS_0103000) ........................................... - 48
634 Motor assembly(JBS_0104ooo) ............................................ 49
6.3.5 Rear decoration assembly(JBS-0105000) -« =xcvrrrrrrrrrernrreneeeeeen 50
6.3.6 Hand|e assemb|y(JBS_0106000) ........................................... 51
6.3.7 Assembly of front housing(JBS-0107000) -« -« -rerrrrrrrerrnrrreeeeneeeen 52
6.3.8 Assembly of button panel(JBS-0108000) -+« -« =-crrrrrrrrrrnerreeeneenen 53
6.3.9 A|rbag assemb|y(JBS_0109000) ............................................ 54

6.4 General assembly of LED frame(JBS-0200000): <« -« «-cerrrrrrrrrrrrrrreceee e 55
6.4.1 Assembly of LCD wooden frame(JBS-0200000A) -« <« xxxrrrrrrrreeeeeeee 58
6.4.1.1 LCD frame assembly(JBS-0201000) - - --werrrrrrrrrrreeeeeeeee 60

6.4.2 Assembly of main machine(JBS-0202000) -« rrrrrrrrrrrrereeeeeene 61
643 Assemb|y Of power bOX(JBS'OZOBOOO) ..................................... 62
6.4.4 PCB board assembly(JBS'0204000) ....................................... 63
6.4.5 Power switch ASSGmbly(JBS-OZOSOOO) ..................................... 64
646 LCD assemb'y(JBS_0206ooo) ............................................. . 65
6.4.7 Assemb|y Of air b|ower (JBS_OZO?OOO) ..................................... 66
6.4.8 Speaker assemb|y(JBS_0208000) .......................................... 67
649 Camera assembly(JBS_ozogooo) .......................................... 68
6.4.10 LCD upper right lamp assembly(JBS-0210000)- - -« -« -rrerrrerrrreeeeeee 69
6.4.11 LCD upper left lamp assembly(JBS-0211000): <=« -creerrereereneeeeee 70
6.4.12 Console decoration assembly(JBS-0212000) - =+« rerrrrrrrrrereeeeee 71
6.4.13 Assembly of front cover of light box(JBS-0213000): -« =« «xrvrrrrrreeeeee 72
6.4.14 Coin-box assemb|y(JBS_0214000) ........................................ 73
6.4.15 Assembly of service panel (JBS-0215000) -« -« xerrrrrrrrrrreeeeeeen 74
6.4.16 Fan assembly(JBS'0216000) ............................................. 75
6.4.17 Assembly of pneumatic control valve(JBS-0217000): -« -« -cxxreeereeee-ee 76
6.4.18 Air compressor assembly(JBS-0218000): -« rrrrrrrrrrrerrreeeeeenn 77
6.4.19 Transformer assemb|y(JBS_0219000) ..................................... 78
6.4.20 GIaSS frame assemb|y(JBS_0220000) ..................................... 79
6421 F”ter assemb|y (JBS_OZZ]_OOO) ......................................... . 80

6.4.22 Water catcher assembly(JBS-0222000) -« -« ccvrrrrrrrrereerreeene 81



6.4.23 Coin door assembly(IJBS-0223000) -+ xwvrrrerrrrrrerreeeenaeeean 82

6.4.24 Fluid control valve assembly (JBS-0224000) -+ -+ --cceverrrrreneecceee 83
6.5 Board components(JBS-0300000) -+« xeeerrrrrreeserretttiiii.. -84
6.6 Air compressor door assembly(JBS-0400000) -« -vrrrrrrrrrrrrrresrereeceeeen 85
6.7 Assembly of main machine door(JBS-0500000)« -« -« crererrrrerreeeeeneeeeee




1. Safety Precautions
1.1 Warning Stickers

In order to avoid injury to related people and damage to property, please
observe the followings:

PLEASE READ FIRST

m The following marks can be used to indicate the magnitudes of risk and
damage caused by ignorance or improper operation:

4 4

AWarning means “may result in serious injury or death”

4 4

. means “may result in minor injury or property
A Caution damage”

Serious Injury: refers to the situations in which hospital treatment or long-term treatment
will be accepted because of losing sight, getting hurt, getting burnt, electric
shock, fracture or intoxication.

Minor Injury: refers to the cases that there is no need to go to hospital or accept long-term

treatment.

Property Damage: refers to the damage of house, facility, or hurt of livestock and pet

1.2 Placing Site
- A Warning

B please make sure the place line has been grounded before product
installation, setup, testing, operation or repair

B This machine is designed for indoor use only. Never install the machine
outdoors. Meanwhile, please avoid the following locations indoor:

@ Direct sunlight, water leakage, damp and high temperature places.
® Near Flammable, volatile, or/and dangerous substance.

@ Slope, unstable places or locations subject to frequent vibration.

@ Near emergency exit, fire extinguisher or similar equipment.

B The rear part has the vent for heat emission from PC or screen.
Don't place anything nearby to avoid game failure.

B Provide a space of minimum 30cm between the rear of the machine
and the wall for good ventilation and heat emission




1.3 Safety Precautions

The owner shall pay attention to the followings when placing, checking
and repairing machine to insure player’s security and avoid damage:

- A Waming

B please check the voltage is 110V or 220V before the machine connectes
to the power supply,or it may cause a fire or electric shock.

B Make sure to plug the game into 110V or 220V main outlet to avoid fire
and electric shock.

B Make sure to turn off the power when performing maintenance and
service to avoid electric shock or short circuit.

Do not unplug or plug the plug instantly.
B Don’t touch the power plug with a wet hand to avoid electric shock.

Don’t expose the power cord/grounding line on the passageway.
Failure to do this will damage the power cord, causing electric shock
or short circuit.

B Don’t lay anything near the power cord to avoid fire.

B Do not pull the power cord when unplugging, please hold the plug to
avoid power cord damage, causing fire or electric shock.

B In case of power cord damage, please contact the local distributor for
replacement

B Only use fuse and spare parts specified by our company

B Connect the connector firmly and tighten the screws.
Do not dismount, replace or convert the product without our permission
in order to avoid damage and human injury due to improper operation.

B Check and maintain the machine regularly.

m Keep “Warning stickers” clean and legible. Replace it immediately
when the words are not legible or the dirt can’t be removed.

B Please contact our service center when performing any work that is
not described in this manual, and follow the instruction provided.




1.4 Precautions during Play

- A\ Caution

B In order to avoid injury and accident during play, the following people shall

not play the game:

@ People who are injured or less mobile.

@ Person with poor health condition, such as hypertension or heart disease.
@ Person wearing high-heeled or slippery shoes.

@ Person who can’t touch the pedal.

@ Pregnant woman, drunk people.

B When a player feels uncomfortable during play, remind the person to have
a break, or stop playing.

B Make sure the player reads the warning labels and other indications, and
plays in accordance with the instructions to avoid accidents such as electric
shock and short circuit.

W Bystander shall not operate any button when the player is playing the game
to avoid unnecessary trouble.

1.5 Transporting and moving

- A\ Caution

Transporting

B When transporting the machine with an elevator, be sure to employ “Lift Point”
to prevent accident and damage to the machine.

B To prevent movement when transporting the machine on a vehicle, please fix the
casters and fully retract the adjusters. Failure to do this may cause damage to the
machine.

B When carrying the machine with a forklift, be sure to insert the fork to fork position
and lift stably. If not, it may cause accident and damage to the machine.

B The glass and LCD screen are fragile. Avoid violent vibration or shock when
transporting.

Moving
B Before moving the machine, unplug the power plug to prevent accident.
Don’t damage the cord.

Bl Pay attention to the obstructions and uneven surface when moving the machine
to prevent accident and damage to the machine.

Bl Fully retract all adjusters before moving to prevent accident and hazard.

B Make sure to use at least two persons to conduct the above work to avoid accident
and injury

B Pay attention to the moving direction, see fig.

N

e il Ll
R \ e [ ]

X

\\\,\ ‘\




1.6 Installing and Placing

Pay attention to the following when placing the machine.

- A\ Caution

B Place the machine on the flat and slip resistant area.

B Use the adjusters to fix the machine (See diagram 1)

1.Loosen the nuts for the adjusters (clockwise), tighten the bolts with a wrench (clockwise).

2.Tighten the nut firmly(counter clockwise) and fix it well.

bracket
EI: Lock nut
]
Lock place
VAW Ay VA AN AV A A
Caster Adjuster Bolt

Diagram (1)

B Provide a space of minimum 30cm between the rear of the machine and
the wall for good ventilation and heat emission (See diagram 2 and

diagram 3).
L~
L~ N
; ¢ >30cm
L~ J
L~
L~
= Product
IS =g
— 9 g Wall —
-~ Play Area ¢>500m
L~
L~
L~
g Passageway
L~
¥ 3
Diagram (2) Diagram (3)




1.7 Caution & Warning Stickers

-

asn Joopu|

1

Vx

3Ivcood-sar

2226-8v8-00 : UIJOH B0IAIBS
eulyD‘noyzbuens'nhued‘eang Buojeq
‘abeli\ Ueysnyz'peoy [BUISNPUI'GSON :SSRIpPY
‘paywr] uoneiodio) ABojouos) dejyep noyzbueng :.

6xs0v  ENERIN

Mo0lz EEFE
ZH09/2HOS A0ZZOV SRR
¥3isvig 13r  EIEE

HOALdVIHVAL

CoRUEES

10ssa1dwod 1y

B lE

SUlBUS UIDW

jo0Jo} J0U Op
‘pabewep Ajises aioH

| NOLLNVOY |

‘uoljelado

10§04 [99yMm B}
300] U [[oMm S
QUIyoBW BY) Wil4

| ONINHYM

joseald
0Q"jo0ys

abejjon ybiH

)

ONINYYM Y

P«

"198u1BUB ulejulew }daoxa Joop siyy uado j.uop asea|d

ONINHYM §

_ an|eA ainssaid

"asn ul s1 )1 uaym aweb ayy yanoy jou og [NOILNVD
‘asn Buunp sanow auiyoew aweb syt |

N

uo'woo dejyem mmm //:dpy

HO1LdVIHV/AA

4y 4y | 4 <&

! |14 14

[ W 1 Y 14

*)sal e 9ye) pue asn i | ‘aweb ay) Buiked ajiym 3ois [99) NoA J| o
“aulyoew ay) Buisn Jo |njaieo Aiaa aq'swoldwAs yons aousadxe o}

pases) aq JyBIW J0‘saweB A | 10 sninwns JyBI| 0} anp 0}8'SSAUSNOISUOD

JO SSO|*YOB}JE SAIS|NAUOD B paousuadxe aAey Jybiw pjiyo JnoA 1o NoA J|

NOILNVO W




2. Product Description
2.1 Product Specification

B Location Indoor Only
B Dimension 1135(W)x2630(D)x2380(H)mm
B Rated Voltage. Frequency AC220V 50Hz/60Rz
AC110V 50Hz/60Hz
B Power Consumption 2100W
B Weight 405kg
B Temperature Range 5~40 °C

*110V voltage can be set through the transformer and fuse.Please contact the distributor for details.

NOTE:The contents herein described are subject to change without notice.

1135mm

m Front View

2380mm

2630mm

m Side View



2.2 Overview

m Side View m Rear View

B @ @

m Top View m Bottom View




2.3 Parts Name

Camera

Board

LCD

t
Q2
=
=
o
=
<

Start button

Select button

Coin slot

Operating handle

Emergency stop button

Speaker

Rowing body

The dynamic platform



2.4 Shipment

List

B Packing Carton 1

=

&

IR
190 kg

2 1860 x 1030 % 1220 mm
(W) (D) (H)

Gy (W

b mwaz. wRas
=

o 72|
[C/No! /2
S
NS
=S
8 |JBS-9901E05 seat cover 2C 8509 T-7 1
7 |JBS-9901E04 Seat fence 2C 8509 T-7 1
6 Accessary List 1
5 |JBS-9903000 Light box packing 1
4 |JBS-9901E03 Limit bar 2 wood 1
3  [IBS-9901E02 Limit bar 1 wood 1
2 |JBS-0100000 Assembly of dynamic parts of seat 1
1 [JBS-9901E01 seat Platform wood 1
No. Draw No. Name Material/Spec. Qty. | Product Code

> 9 «



B Light box packing

6 |IBS-0222A02 To sink 1
5 [IBS-0222A01 \Water trough fixing plate 1
4 |IBS-0000A02 Connecting the cover plate  |[SPCC-1.2T 1
3 |JBS-0000A01 Connecting plate SPCC-1.5T 1
2 |JBS-0300000 Kanban assembly 1
1 |IBS-9903E01 Light box carton K=K 1
No. Draw No. Name Material/Spec. Qty. | Product Code




B Packing Carton 1

ik
200 kg

d 1250% 950 2180 mm
W) ©

w)

ik
R~
ELTRIT

%

6 |JBS-9902E05 LCD frame canopy 2C 8509 T-7 1
5 [JBS-9902E04 LCD frame fence 2C 8509 T-7 1
4 [JBS-9902E03 limit wood 4 wood 1
3 |JBS-9902E02 limit wood 3 wood 1
2 LCD frame assembly 1
1 |JBS-9902E01 LCD frame platform wood 1
No. Draw No. Name Material/Spec. Qty. | Product Code
» 11 <




2.5 Packing List

Please check the following items after purchasing our product. If any part
missing or damaged, please contact our sales person!

Description Specification |Quantity | Remarks
User's manual 1
key 2
Fuse tube F6A/5*20 250V 1
Network cable AMP 5M 1
AC cable 3m (1.0mm’) 4
Cross large flat head screw M4*20 (Chrome) 4
Cross round head three combination screws [ M4*12 (black) 4
Cross round head three combination screws [ M4*16 (black) 4
Outer hexagonal triple combination 8*30*16*1.5(black) 4
Spacer column black POM 2

> 12 «



2.6 Install Direction

B Step 1:

I: Installation of light box

1. Take out light box assembly from carton;
2. Fix light box with four screws as shown in figure below;
3. Connect the wires.

light box assembly

» 13 «



Il: Installation of water catcher

1. Loosen two screws and remove the front door;

2. Take out fixing plate for water tank and water catcher from carton;

3. Fix fixing plate for water tank with four screws as shown in figure below;
4. Insert water catcher into the fixing plate for water tank.

water tank fixing plate
for water tank

front door screw

> 14 <«



[ll. Connect front and rear frames

1. Take out the connecting plate, connecting cover plate and spacing column
(accessory box) from carton;

2. Fix the connecting plate with four screws and two spacing columns, as shown in
figure below;

3. Connect all wires and air pipes, please note that air pipe shall be inserted
according to label instructions;

4. Fix and connect the cover plate with four screws;

5. Secure the front door.

connecting plate

front |
door
screw
cover
—
plate
—screw

spacing columns

STaEIEUGhllelp: \When special case occurs in shipment, please check “Installation guide” in attachment box
of shipment, and make assembly according to installation guide; special supplement will
not be made in this instruction.

» 15 «



2.7 Warranty

W Scope

-

Inquiry regarding product can be assisted for free.

The warranty scope for consumables and durables may differ from product
to product. Please contact our after-sales service center for detailed
information. The right of final interpretation is reserved.

m Exclusive

-

Damage caused by force majeure such as god will.

Failure caused by carelessness, such as water contact, falling down,
toppling, knocking.

Failure caused by disobeying the instructions in this manual.

Failure caused by operating the machine on inappropriate site.

Change the original design and configuration for the game without notice.
Failure to perform regular service and clean.

Failure to fix the product in line with the manual’s requirement.

Malfunction or part damage caused by electromagnetic interference other
electronic equipments generated.

m Non-warranty Consumables

-

Light tube and bulb
Button lamp and switch
Fragile items

Solenoid

Other spare parts

> 16 «



3. Game Description

3.1 Appearance Design

JET BLASTER is an athletic game related with jet ski. The overall appearance of
machine adopts the shape of jet ski, so it is more suitable to game, giving players

more real experience in jet ski. The machine adopts a 43-inch high-definition LCD
display with red and blue as main colors. The appearance design is gorgeous and
colorful. For motor boat as operation part of machine player, ergonomic design is
adopted, it is suitable for all types of players. The pedal platform can simulate the effect
of water waves realistically; with lengthened seats, players will be more comfortable
during the game. With curved seat design, as well as pedals and dynamic platform,
players can enjoy an immersive game experience.

3.2 Game introduction

JET BLASTER is an athletic game related with jet ski, where, body shape of jet ski is
simulated completely, and effect of wavy water lamp is provided; the large-screen LCD
can provides high-definition screen for game operation; with dynamic platform that keeps
moving with game scene, player can enjoy real driving experience for jet ski.

3.3 How to play

1. Adopt the operation mode of simulating real jet ski, at the same time, characteristic
dynamic system is added,;

2. Game play: after inserting coin, press START button to enter selection screen for
characters, rowing boat and track, rotate the steering wheel to select left or right,
press the START button to start game, and rotate the throttle to play game;
accelerometer data is displayed at bottom right of screen; after collecting certain
amount of thunderous value, press the acceleration button to start acceleration
function of jet ski.

3. Complete safety protection system including emergency stop button is adopted, so
safety of players can be guaranteed.

> 17 «



4. Test and Setting

4.1 Description of service panel

@ @ Menu: press this key to enter Arcade operator mode
Confirm: execute item and change setting value in test

MENU - 32 UP-Lt

mode.

@ @ Up: select previous item in test mode;

Down: select next item in test mode;
ENTER « &k DOWN T

COIN: Coin counter

COIN

» 18 «



4.2 Arcade operator

1. In Demo screen, press [Menu] key on service panel in coin door of machine to enter
[Arcade operator] as shown in figure below.

Arcade Operator

Information

Infomation Game Version 0.9.17
GameSettings 10 Version Lib: 30, PCB: 31
BookKeeping Motion Version DLL: 31, PCB: 62
CreditSettings Language English
InputSettings

OutputSettings

ClockSettings

Network

Language

Fwit

2. After entering the menu, select the menu items by using up/down buttons on service
panel or left/right buttons on steering wheel, and press "Confirm" button on service
panel or Start button on steering wheel to enter sub-menu.

3. After setting or testing, select [Exit] from main menu, and then press "Confirm" button
on service panel or Start button on steering wheel to save all modifications directly,
or exit operation interface.

> 19 «



4.2.1 Information

1. In [Arcade operator] > [Information] page, game, 1/O, dynamic version and language
of machine will be shown, see figure below.

Arcade Operator

Information

Infomation Game Version 0.9.17
GameSettings 10 Version Lib: 30, PCB: 31
BookKeeping Motion Version DLL: 31, PCB: 62
CreditSettings Language English
InputSettings

OutputSettings

ClockSettings

Network

Language

Fwit

» 20 «



4.2.2 Game settings

1. In [Arcade operator] > [Game settings] page, you can set various parameters

corresponding to game, as shown in figure below.

Arcade Operator

Infomation
GameSettings
BookKeeping
CreditSettings
InputSettings
OutputSettings
ClockSettings
Network
Language

Fit

2. Exit after setting.

Auto Thottle

Camera

Upgrades

Speed Unit

Slow Motion QTEs

Player Color

Force Feedback

Motion

Collect Statistics to Server

Reset Game Settings
Rack

Arcade Operator

Infomation
GameSettings
BookKeeping
CreditSettings

InputSettings
OutputSettings
ClockSettings
Network
Language

Fit

Auto Thottle

Camera

Upgrades

Speed Unit

Slow Motion QTEs

Player Color

Force Feedback

Motion

Collect Statistics to Server

Reset Game Settings
Rack

Game Settings

Game Settings

Hyper Motion
On

Hyper Motion
On




4.2.3 Bookkeeping

In [Arcade operator] > [Bookkeeping] page, relevant revenue records from machine
will be displayed, see figure below.
1.General:

Arcade Operator

BOOKKEEPING

Infomation General Total Time On

. g Total Coin in
GameSettings Daily Income rotal Credit in

BookKeeping Hourly INcome | frotal credit Continues
CreditSettings Chosen Character LastTime Reset
InputSettings Back Total Plays

. Singleplayer Plays

OutputSetf(mgs Multiplayer Plays

Clocks ettings Singleplayer Continues

Network Multiplayer Continues

Language Total Average Ga_me TEme

o Average Game Time Singleplayer

Escxt Average Game Time Multiplayer
Reset Bookkeeping Settings
Back

2.Daily Income:

Arcade Operator

BOOKKEEPING

Infomation General Sunday
GameSettings Daily Income Monday
BookKeeping Hourly Income Tuesday
CreditSettings Chosen Character |Wednesday

InputSettings Back Thursday
OutputSettings Friday
ClockSettings Saturday
Network

Language
Fvit

> 22 «



3.Hourly Income:

Arcade Operator

Infomation General
GameSettings Daily Income
BookKeeping Hourly Income
CreditSettings Chosen Character
InputSettings Back
OutputSettings

ClockSettings

Network

Language

Fit

4 .Chosen Character:

Arcade Operator

Infomation General
GameSettings Daily Income
BookKeeping Hourly Income
CreditSettings Chosen Character

InputSettings Back
OutputSettings
ClockSettings

Network

Language

Fit

00:00 -
01:00 -
02:00 -
03:00 -
04:00 -
05:00 -
06:00 -
07:00 -
08:00 -
09:00 -
10:00 -

11NN

Hunter
Gyasi
Sugar
Lieut.J
Mila

BOOKKEEPING

01:00
02:00
03:00
04:00
05:00
06:00
07:00
08:00
09:00
10:00
11:00

19NN

=T = — I = T — I~ Y — i — = = — = ]

BOOKKEEPING

» 23 «

12:00 - 13:00
13:00 - 14:00
14:00 - 15:00
15:00 - 16:00
16:00 - 17:00
17:00 - 18:00
18:00 - 19:00
19:00 - 20:00
20:00 - 21:00
21:00 - 22:00
22:00 - 23:00

2200 NA-AN

= = = I — T — O — I = [ — Y — = i — =}




5. Back

Arcade Operator

BOOKKEEPING

Infomation General Hunter
GameSettings Daily Income Gyasi
BookKeeping Hourly Income Sugar
CreditSettings Chosen Character |Lieut.J
InputSettings Back Mila
OutputSettings

ClockSettings

Network

Language

Fit

> 24 «



4.2.4 Credit settings

1. In [Arcade operator] > [Credit settings] page, you can set number of coins to be
inserted for each game by yourself, as shown in figure below.

Arcade Operator

Credit Settings

Infomation Clear Credits
GameSettings Entry Type Coin
BookKeeping Credit Settings Coin3Credit1

CreditSettings Reset Credit Settings
InputSettings Back

OutputSettings

ClockSettings

Network

Language

Fit

> 25 «



4.2.5 Input Settings

In the [Arcade operator] > [Input Settings] page, you can operate according to prompts
on screen, and make input settings for various functions of system, as shown in figure
below.
1. Steering & pedal range;
a. Keep the steering wheel in the center of steering wheel, release pedal, and wait for
3 seconds;

Arcade Operator

INPUT SETTINGS

Infomation
GameSettings
BookKeeping
CreditSettings
InputSettings
OutputSettings
ClockSettings
Network

Steering

Pedal

Steering Range
Pedel Range
I0Board
Camera
Buttons Test
Back

913

574

909 639 1,199
572 1,152

Lib: 30, PCB: 31
Not Detected

Language
Fvit

b.Turn the steering wheel to left most, and wait for 3 seconds;

Arcade Operator

INPUT SETTINGS

Information Steering 643

GameSettings Pedal 565
Steering Range 939 639 1,199
Pedel Range 571 1,152
Lib: 30, PCB: 31

Not Detected

BookKeeping

CreditSettings
InputSettings I0Board
OutputSettings Camera

ClockSettings Buttons Test

Network Back
Language

- Instruction:
Hold Steering to Center, Release Pedal,

and wait 3 seconds

> 26 «



c.Turn the steering wheel to right most, and wait for 3 seconds;

Arcade Operator

INPUT SETTINGS

Infomation Steering 647
GameSettings Pedal _ 575
BookKeeping Steering Range 909 639 1,199
CreditSettings Pedel Range 572 1,152
InputSettings I0Board Lib: 30, PCB: 31
| OutputSettings Camera Not Detected

ClockSettings Buttons Test
Network Back

Language

o Instruction:
Hold Steering to Center, Release Pedal,

and wait 3 seconds

d. Pedal, release pedal, and wait for 3 seconds;

Arcade Operator

INPUT SETTINGS

Infomation Steering 1,124
GameSettings PEdal‘ 1,164
BookKeeping Steering Range 895 638 1,197
CreditSettings Pedel Range 571 1,152
InputSettings I0Board Lib: 30, PCB: 31
Camera Not Detected

OutputSettings
ClockSettings Buttons Test
Network Back

Language

. Instruction:
Fwit

Release Pedal and wait 3 seconds

Press 'START' to back

> 27 <«



Arcade Operator

Infomation
GameSettings
BookKeeping
CreditSettings
InputSettings
OutputSettings
ClockSettings
Network
Language

Fit

Steering
Pedal

Steering Range

Pedel Range
I0Board
Camera
Buttons Test
Back

Instruction:

e.Hold pedal, and wait for 3 seconds;

INPUT SETTINGS

Hold Pedal and wait 3 seconds

Arcade Operator

Infomation
GameSettings
BookKeeping
CreditSettings

InputSettings
OutputSettings
ClockSettings
Network
Language

Fit

Steering

Pedal

Steering Range
Pedel Range
I0Board
Camera
Buttons Test
Back

Press 'START' to back

2.Key test: test each input switch, ON/OFF;

INPUT SETTINGS

> 28 «

1,197
572

895 638 1,197
575 1,152

Lib: 30, PCB: 31
Not Detected

1,197
577

895 638 1,197
575 1,222

Lib: 30, PCB: 31
Not Detected




4.2.6 Output settings

In [Arcade operator] > [Output settings] page, you can make output settings for various
functions of system, as shown in figure below.

Arcade Operator

OUTPUT TEST

W Master anum-eii' T —3‘

GameSettings Idle/Attract Volume 8
BookKeeping Sound Test off
CreditSettings Light Test Off|
InputSettings Screen Test

OutputSettings Fan Test off|
ClockSettings ' | Motion Test | Off |
Network Motion Board DLL: 31, PCB: 62|
Language Back '

Exit -

a. Main volume: adjustment range within 0 to 100.

b. Idle/promotion volume: adjustment range within 0 to 100.

c. Sound setting: cycle test in sequence of Off — Left —» Right — Bass.

d. Light test: cycle test for white light in sequence of Off — Upper LED (not used) —
Lower LED— Left LED— Right LED— Bottom LED— Round LED— Left button —
Middle button — Right button — Stop button.

e. Screen test: cycle test in sequence of Gray scale — Color scale — Grid.

f. Fan test: cycle test in sequence of Off and On.

g. Dynamic test: carry out air inflating/discharging cycle test in sequence of Off —
Left front — Right front — Left rear — Right rear.

h. Dynamic equipment: DLL:31, PCB:62

i. Return: Exit and return to main menu.

> 29 «



4.2.7 Clock settings

In [Arcade operator] > [Clock settings] page, you can set system date/time as shown
in figure below.

Arcade Operator

Clock Settings
Infomation 2020/06/16 02:19:09

GameSettings Year 2020
BookKeeping Month 6
CreditSettings Day 16
InputSettings Hour

OutputSettings Minute

ClockSettings Second

Network Apply

Language Rack

Fvit

» 30 «



4.2.8 Network

In [Arcade operator] > [Network] page, you can make network settings as shown in
figure below.

Arcade Operator

Network Settings

Infomation Network Group ID

GameSettings IP Range

BookKeeping Range 1

CreditSettings Range 2

InputSettings Range 3

OutputSettings Range 4

ClockSettings Confirm IP Range (May take 2 minutes)
Network Back

Language

Fvit

A. the network group ID should be set to the same number when the machine is
connected;
B. The machine can be connected with up to four connections.



4.2.9 Language

In [Arcade operator] > [Language] page, you can set the machine language: Chinese
or English as shown in figure below

Arcade Operator

LANGUAGE

Infomation Language English
GameSettings Reset Language Settings

BookKeeping Back

CreditSettings

InputSettings

OutputSettings

ClockSettings

Network

Language
Fwit

4.2.10 Exit

In [Arcade operator] > [Exit] page, you can return to Game interface

» 32 «



5. Maintenance and Service

5.1 Maintenance and service

Even though the machine works normally for a long time, the fault will occur. Therefore,
please perform routine check and maintenance concerning the following to ensure a
long-term use.

m External Inspection

/

Stick “Warning” stickers correctly, keep it legible.
Firmly tighten the bolt for each adjuster.

Tighten screws for speaker assembly.

Tighten the signboard firmly.

Check if the screws fixing the parts loose.
Check if the connectors loose or missing.

m Operation Inspection (With power on)
/

m Sound is normally emitted from the speakers or not.

m Fluorescent lamps and LED and button lamps light up or not
m Coin acceptor works properly or not.

m Lifting and falling devices work properly or not.

B YZ sensor works properly or not.

After completing all the checks, operate the game again and check the above
items with full care!

m Servicing (conducted by a technician only)

-

B Cut off the main power supply to avoid injury or electric shock when performing
maintenance.

B Please contact our service center when performing any work that is not specified in this
Manual, and follow the instruction provided by the service center.

Bl For consumables and spare parts (including screws), please use products specified by
Wahlap Technology.

Bl Even though the main power is cut off, there is still high temperature and high pressure
in the power board and the monitor. The person will be burnt or get an electric shock if
he touches such parts. Please pay full attention to avoid contact.

Bl Be sure to cut off the main power when you alter a spare part or unplug a connector.

» 33 «



5.2 Part Replacement

5.2.1 Replacement of coin box

1. Open the coin door with the key, and rotate to position shown in figure 2;
2. Loosen the fixing buckle for coin channel, remove coin box after removing wires;

3. Replace coin box, and install in reverse order.

fixing buckle for coin

coin door

> 34 4«



5.2.2 Replacement of woofer

1. Remove four screws fixing speaker cover, and remove speaker cover;
2. Remove four fixing screws for woofer, and remove speaker (pay attention to remove

wires).
3. Replace speaker, and install in reverse order.

L]
L]
=]

» 35 «




5.2.3 Replacement of fluid control valve

1. Remove wooden door after removing screws;
2. After removing screws for fixing fluid control valve assembly, remove fluid control

valve.
3. Remove fluid control valve, replace it with new one, and install in reverse order .

wooden door fluid control valve

> 36 «




5.2.4 Replacement of filter

1. Remove wooden door after removing screws;
2. After removing screws for fixing filter assembly, remove filter assembly;
3. Remove filter, replace it with new one, and install in reverse order

wooden door filter assembly

» 37 «




5.2.5 Replacement of LCD

1. Remove upper rear door, loosen four screws for fixing LCD assembly (note: it is
loosened only, but not removed);

2. Remove mound layer and glass frame assembly in front of LCD;

3. Push LED upward, and then remove LCD assembly;

4. Remove LED, replace it with new one, and install in reverse order.

glass frame assembly



5.2.6 Replacement of air blower

1. Remove mound layer;

2. Push plastic assembly of console upward, and remove it;

3. Remove air blower assembly;

4. Remove air blower, replace it with new one, and install in reverse order.

plastic assembly of console air blower assembly mound layer

5.2.7 Replacement of light box and light strip

1. Remove the fixing iron for lamp strip;
2. Remove lamp strip, replace it with new one, and install in reverse order.

fixing iron for lamp strip lamp strip

> 39 «



5.2.8 Replacement of button (inching)

1. Loosen screws, and remove button panel components (note: remove wire plug)

2. Replace button (inching);
3. Install in reverse order. ﬁ
Il..

5.2.9 Replacement of pedal light strips at two sides of body

1. Loosen screws, and remove pedal acryl on both sides;

2. Remove lamp strip;
3. Replace it with new one, and install in reverse order.

Lamp band fixing iron lamp strip

» 40 «



5.2.10 Replacement of light panel for exhaust pipe

1. Remove two tapping screws, and remove the lamp plate assembly;
2. Loosen two screws, and remove the lamp plate;
3. Install in reverse order after replacement

£3-1 + JBS-0103001

light panel




6. Assembly

6.1 Assembly tree diagram

JBS-0000000 Final Assembly of JBS-0100000 Assembly of seat

JBS-0101000 Assembly of seat base
the Machine dynamic parts

JBS-0102000 Pedal assembly

JBS-0103000 Body assembly

JBS-0104000 Motor assembly

JBS-0105000 Rear decoration assembly

JBS-0106000 Handle assembly

N O N A A N

JBS-0107000 Assembly of front housing

—| JBS-0108000 Assembly of button panel

—| JBS-0109000 Airbag assembly

—— JBS-0200000 General assembly of [
LED frame l

JBS-0200000A Assembly of LCD wooden frame |—| JBS-0201000 LCD frame assembly

—| JBS-0202000 Assembly of main machine

—| JBS-0203000 Assembly of power box

—| JBS-0204000 PCB board assembly

_| JBS-0205000 Power switch Assembly

—| JBS-0207000 Assembly of air blower

—| JBS-0300000 Board components |

—| JBS-0208000 Speaker assembly

—| JBS-0209000 Camera assembly

—1 JBS-0400000 Air compressor door
assembly

—| JBS-0206000 LCD assembly |

—| JBS-0210000 LCD upper right lamp assembly

—| JBS-0211000 LCD upper left lamp assembl!
L JBS-0500000 Assembly of main PP P id

machine door

—| JBS-0212000 Console decoration assembly

—| JBS-0213000 Assembly of front cover of light box

—| JBS-0214000 Coin-box assembly

—| JBS-0215000 Assembly of service panel

—| JBS-0216000 Fan assembly

—| JBS-0217000 Assembly of pneumatic control valve |

—| JBS-0218000 Air compressor assembly

—| JBS-0219000 Transformer assembly

—| JBS-0220000 Glass frame assembly

—| JBS-0222000 Water catcher assembly

—| JBS-0223000 Coin door assembly

—| JBS-0221000 Filter assembly |

—|JBS—0224000 Fluid control valve assembly

> 42 <«



6.2 Final Assembly of the Machine(JBS-0000000)

14 cross the big flat head screw M4*30 (black) 8
13 cross recessed fillister head three- |M4*16 (black) 4
combination screw
12 cross recessed fillister head three- |M4*12 (black) 4
combination screw
11 Hexagon triple combination 8*30*16*1.5(black) 4
10 | JBS-0500000 |Assembly of main machine door 1
9 | JBS-0400000 |Air compressor door assembly 1
8 | JBS-0000B02 |front door glass MDF-15.0T 1 [1.2.WA32A00020
7 | JBS-0000B01 [Power door MDF-15.0T 1 |1.2.WA32A00010
6 JBS-0300000 |Board components 1
5 | JBS-0200000 |General assembly of LED frame 1
4 | JBS-0000A02 |Connecting cover plate SPCC-1.2T 1 [1.1.WA32A00020
3 | HVR-0000C02 [Separation column black POM 2 |1.8.1G32A070
2 | JBS-0000A01 |junction plate SPCC-1.5T 1 [1.1.WA32A00010
1 JBS-0100000 [Assembly of seat dynamic parts 1
No. Draw No. Name Material/Spec. Qty. Product Code

> 43 4



6.3 Assembly of seat dynamic parts(JBS-0100000)

P DD

> 44 <«



21 hexagon nut M12 (black) 1
20 spring washer M12 (black) 1
19 plain washers ®12*923*2.0 (black) 1
18 Hexagon triple combination 8*16*16*1.5(black) 42
17 hexsocket cap screws M4*16 (chrome) 15
16 plain washers d4*P16*1.0 (chrome) 12
15 cross the big flat head screw M5*12 (black) 26
14 [JBS-0108000 |Assembly of button panel 1
13 |JBS-0100C01 |Steering wheel upper cover ABS 1 [1.8.WA32A00010
12 |JBS-0100A02 |Keysupportplate SPCC-1.2T 1 [1.1.WA32A00040
11 |JBS-0106000 |Handle assembly 1
10 |JBS-0107000 |Assembly of front housing 1
9 [JBS-P0003 Left pedal PC-8.0T 1 |1.7.WA32A00060
8 |JBS-P0004 Right pedal PC-8.0T 1 [1.7.WA32A00070
7 |JBS-0105000 [Rear decoration assembly 1
6 |JBS-0104000 |Motor assembly 1
5 |JBS-0103000 |Body assembly 1
4 |JBS-0102000 [Pedal assembly 1
3 [JBS-0100A01 |Dynamic platform 1
2 |JBS-0109000 |Airbag assembly 4
1 |JBS-0101000 |Assembly of seat base 1
No. Draw No. Name Material/Spec. Qty. Product Code

> 45 «




6.3.1 Assembly of seat base(JBS-0101000)

11 hexhead cap screw M4 (colour) 1
10 cross the big flat head screw M6*12 (black) 6
9 Hexagon triple combination 8*16*16*1.5(black) 8
8 crosslrec§ssed fillister head three- M6*25 (black) 24
combination screw
7 |JBS-0101A03 |dustcover 1
6 |HXD-0201CO01 |Limitrubber Swing axle pads 2 |1.8.1G19G090
5 |JBS-0101A02 [Limitseat SPCC-2.0T 2 [1.1.WA32A00060
4 hexagon nut M16 (colour) 4
3 anchor bolt (rubber buttom) M16*100(colour) 4
2 casters tzyfei"Ch low centerofgravity |, 14 4 j1302520
1 |JBS-0101A01 [seatpedestal 1
No Draw No. Name Material/Spec. Qty. Product Code

> 46 «




6.3.2 Pedal assembly(JBS-0102000)

5 cross_recgssed fillister head three- MA*12 (black) 10
combination screw
4 |JBS-0102A02 |Tail fixing plate SPCC-1.5T 1 [1.1.WA32A00090
3 5050 strip light SK6812 12 [1.4.ZM9E1410
2 |JBS-0102A01 [Pedal lamp fixing plate SPCC-1.2T 2 [1.1.WA32A00080
1 |[JBS-0102C01 |pedal LDPE 1 |[1.8.WA32A00020
No. Draw No. Name Material/Spec. Qty. Product Code

> 47 <«




6.3.3 Body assembly(JBS-0103000)

16 cross the big flat head self-drilling MA*16 (black) 4
screw

15 countersunk head tapping screws M3*10 (chrome) 4

14 cross the big flat head screw M6*12 (black) 2

13 cross the big flat head screw M5*12 (black) 8

12 cross the big flat head screw M4*12 (black) 6

1 Hexagon triple combination 8*16*16*1.5(black) 8

10 |JBS-0103B01 |Bodybase plate MDF-12.0T 2 |1.2.WA32A00030
9 5050 strip light E=021020\:nr§1d 60 light 4 |1.4.ZM9E0058

8 |[SB2-0103D02 |the exhaust pipe cover PMMA 2 [1.8.PM03A170

7 exhaust pipe led board WL_PCB1_0001_0029 2 |1.4.C901710

6 |[JBS-0103A05 |exhaustpipe exhaust pipe 2 |1.1.WA32A00140
5 |JBS-0103A04 [Bodylight net Bodylight net-1.0T 2 [1.1.WA32A00130
4 |JBS-0103A03 |LED light box for vehicle body SPCC-1.2T 2 |1.1.WA32A00120
3 |JBS-0103C01 [body black LDPE 1 |[1.8.WA32A00030
2 |JBS-0103A02 [Leftbodymount SPCC-2.5T 1 [1.1.WA32A00110
1 |[JBS-0103A01 [Rightbody mount SPCC-2.5T 1 [1.1.WA32A00100

No. Draw No. Name Material/Spec. Qty. Product Code

> 48 4




6.3.4 Motor assembly(JBS-0104000)

13 headless hexsocket screw M5*6 (black) 1

12 Hexagon triple combination 8*16*16*1.5(black) 15

1 potentiometer B-5KQ 270 1 1.4 VR150220#
10 [SR1-0501A07 |potentiometer mounted plate SPCC-1.0 1 |1.1.WA10A00280
9 bearing PF205 1 |1.4.ZC001010

8 |SR1-0501A05 [Swing axle pads Swing axle pads 2 |1.1.WA10A00260
7 |SR1-0501A04 [motor swing axle 45 1 [1.1.WA10A00250
6 [SR1-0501A03 |Swing axle key 45 1 |1.1.WA10A00240
5 [SR1-0501A02 |motor shaftcase 45 1 |1.1.WA10A00230
4 |JBS-0104A03 [motor cover plate 1 |1.1.WA32A00170
3 dc motors 112ZY100-40 1 |1.4.MD100022

2 |JBS-0104A02 [motor fixed plate SPCC-2.0T 1 |1.1.WA32A00160
1 |JBS-0104A01 |[Steering group fixing frame SPCC-2.0T 1 11.1.WA32A00150

No. Draw No. Name Material/Spec. Qty. Product Code

> 49 <«




6.3.5 Rear decoration assembly(JBS-0105000)

8 crossArecgssed fillister head three- MA*8 (black) 4
combination screw

7 z;on::z"rz;ﬁ)snssegrzwster head three ME*12 (black) 4

6 cross the big flat head screw M5*12 (black) 6

5 5050 strip light DC12V red60 light 1 |1.4.ZM9E0014

4 |JBS-0105A03 |[Tail lamp fixing plate SPCC-1.2T 1 |1.1.WA32A00200

3 |JBS-0105A02 |Rear supportframe 2 1 |1.1.WA32A00190

2 |JBS-0105A01 |[Rear supportframe 1 1 [1.1.WA32A00180

1 |JBS-0105C01 |[Tail cap ABS 1 |1.8.WA32A00040
No. Draw No. Name Material/Spec. Qty. Product Code

» 50 «



6.3.6 Handle assembly(JBS-0106000)

—

11 8

NNV

16 headless hexsocket screw M3*6 (black) 2

15 open ring (E buckle) M5(black) 1

14 spring washer M8 (black) 2

13 external hex socket screw M8*50 (black) 2

12 hexhead cap screw M5 (colour) 5

1 cross.recgssed fillister head three- M5*12 (black) 4

combination screw

10 potentiometer B-5KQ 270 1 [1.4.VR150220#

9 |[JBS-0106A04 |potentiometer gear Q235 1 11.1.WA32A00240
8 |[JBS-0106C01 |Lower cover of steering box ABS 1 |1.8.WA32A00050
7 [22946015 handlebar grips handlebar grips 2 [1.8.NA010060
6 [JBS-0106C02 |Accelerator plastic Accelerator plastic 1 |1.8.WA32A00060
5 |SNC-0405A03 [throttle spring SWPB-$2.0 1 [1.1.RA01A00410
4 |24305012 Direction bar - left SS40 2 |1.1.NA010480
3 |JBS-0106A03 |Throttle holder 1 [1.1.WA32A00230
2 |JBS-0106A02 |[Steering VR fixing plate SPCC-1.5T 1 11.1.WA32A00220
1 |[JBS-0106A01 |Handle fixing frame 1 [1.1.WA32A00210

No. Draw No. Name Material/Spec. Qty. Product Code

51

2 9 V10VY12V'16
1 1 1 2 2
3 5 6 V1215
1 1 1 3 1



6.3.7 Assembly of front housing(JBS-0107000)

5 micro switch D3V-01-1C23 1 [1.4.5W103011
4 led lamp for button 12V white light (TTO3W-12V=1 41 4 401040
SMD)
3 Round illuminated button (With 1amp |35 1o g c.TN-BK-ACR | 1 [1.4A1103113
holder)

2 [4BS-P0005  [Stop keypad PMMA-8.0T 1 [1.7.wa32400080

1 |JBS-0107C01 |Frontcover ABS 1 |1.8.WA32A00070
No Draw No. Name Material/Spec. Qty. Product Code

> 52 «




6.3.8 Assembly of button panel (JBS-0108000)

5 led lamp for button 12V white light (TTO3W-12V-\ 5 {4 4 A 1a01040
SMD)

4 micro switch D3V-01-1C23 3 [1.4.SW103011

3 triangle bution with lamp (including g, - 1\ gK.G-cW white 2 [1.4.AJ903011
lamp base)

2 Round illuminated button (with lamp (®60 white BLC-DP-BK-D- 1 |1.4.A1106021%
holder) Ccw

1 [JBS-P0006 Key panel PMMA-5.0T 1 11.7.WA32A00090

No Draw No. Name Material/Spec. Qty. Product Code

» 53 «




6.3.9 Airbag assembly(JBS-0109000)

4 Hexagon triple combination 8*16*16*1.5(black) 2

3 | type screw thread connector APL10-02 1 11.4JG072110

2 air bag 1B5002 1 [1.4.QL000020

1 |SRH-0202A01 |air bag fixed iron SPCC-3.0T 1 [1.1.WA16C00390
No. Draw No. Name Material/Spec. Qty. Product Code

> 54 4«




6.4 General assembly of LED frame(JBS-0200000)

» 55 «






34 cross the big flat head screw M4*20 (chrome) 4
33 butterfly screws M4*40 (Galvanization) 4
32 cross.recgssed fillister head three- M6*25 (black) 8
combination screw
31 z;or:ts)i;ea(iﬁ)snssegrzwster head three M4*16 (black) 26
30 Hexagon triple combination 8*30*16*1.5(black) 4
29 g;onizi;z;snssegrzwster head three- M5*16 (black) 5
28 hexsocket cap screws M4*12 (black) 10
27 hex socket cap screws M4*16 (black) 33
26 |JBS-0224000 [Fluid control valve assembly
25 |JBS-0223000 [Coin door assembly
24 |JBS-0222000 |Water catcher assembly
23 |JBS-0221000 |Filter assembly
22 (JBS-0200A10 |Fronttrim pane SPCC-1.2T 1.1.WA32A00340
21 |JBS-0220000 [Glass frame assembly
20 |JBS-0219000 |[Transformer assembly
19 [JBS-0218000 [Air compressor assembly
18 [JBS-0217000 |Assembly of pneumatic control valve
17 plastic air network 253-5460 1.4.FS500010
16 |JBS-0216000 [Fan assembly

15

JBS-0215000

Assembly of service panel

14

JBS-0214000

Coin-box assembly

13

JBS-0213000

Assembly of front cover of light box

12

JBS-0212000

Console decoration assembly

11

JBS-0211000

LCD Left Upper Lamp Assembly

10

JBS-0210000

LCD upper right lamp assembly

JBS-0209000

Camera assembly

JBS-0208000

Speaker assembly

JBS-0207000

Assembly of air blower

JBS-0206000

LCD assembly

JBS-0205000

Power switch Assembly

JBS-0204000

PCB board assembly

JBS-0203000

Assembly of power box

JBS-0202000

Assembly of main machine

=S IN|w|r|lOO|N]|

JBS-0200000A

Assembly of LCD wooden frame

alalalalalalaln]alalalala]a]lalw|lwla]=a]aala]l=]=]=]~

z
°

Draw No.

Name

Material/Spec.

Qty.

Product Code

» 57 «




[\*) [\e) [N} [N}
00| 52) o0 [B3) o0 |82 o [+~ CIN NS

j
I
Iy 7

I

Ul

[y} [y} 3~}
o0 [52) oo [B3) o0 |2 po w0

ISl (9] 5] [=2]

6.4.1 Assembly of LCD wooden frame(JBS-0200000A)

12V 152829 14V 152829 13152829

s
1

9 22 10 21
3 1 1 1
31 27 27
4 1 4

> 58 «



31 cross the big flat head screw M5*12 (black) 4
30 cross‘reclessed fillister head three- MA*12 (black) 2
combination screw
29 cross the big flat head self-drilling M4*16 (black) 16
28 z;ons];;z(i;snsse:rzwster head three- M3*8 (black) 12
27 Egons]zigzciﬁ)snssegrzwster head three M4*16 (black) 20
26 socket head cap screws M8*40 (black) 16
25 spring washer M8 (black) 16
24 plain washers ®8*p22*2.0 (black) 16
23 ggonjzi:z;snssegrzwster head three- M5*16 (black) 8
22 (JBS-0200A08 |bass cover 1 [1.1.WA32A00320
21 woofer HIT-800W 4Q/60W 1 ]1.4.YS604010
20 |JBS-0200A09 |Receiving channel 1 ]1.1.WA32A00330
19 |JBS-0200A11 [Console slide 1 |1.1.WA32A00350
18 Single-phase solid state relay KSI380D40R-L 1 11.4.DC200150
17 Solid state relay special radiator KHS-1A 1 11.4.DC200140
16 Exposed a multi-purpose socket 20A/250V 1 11.4.1C220020
15 I-holder M3mm 12 ]1.9.LX103010
14 lamp control board B0-086B 1 ]1.3.WA32A00030#
13 amplifier B2-107B 1 [1.3.WA32A00020#
12 1/0 board B0-094A 1 |1.3.WA32A00010#
11 |JBS-0200A07 |Lower left panel of adhesive strip SPCC-1.2T 1 [1.1.WA32A00310
10 [JBS-0200A06 |Lower right panel of adhesive strip SPCC-1.2T 1 |11.1.WA32A00300
9 |JBS-0200A05 [Lower lock of console Q235 3 [1.1.WA32A00290
8 [JBS-0200A04 |Glass frame fixing plate SECC-1.2T 4 [1.1.WA32A00280
7 |JBS-0200A03 |Over cable cover plate SPCC-1.2T 2 [1.1.WA32A00270
6 5050 strip light ES;E&G[:EBBO light 2 [1.4.ZM9E0014
5 174 flataluminum 174 flataluminum 2 [1.9.L.C010010
4 |JBS-0200A02 [LCD support2 SPCC-2.0T 2 [1.1.WA32A00260
3 [JBS-0200A01 |LCD support 1 SPCC-2.0T 2 [1.1.WA32A00250
2 lanhe shaped foot shock 4 [1.8.AA000250
1 |JBS-0201000 |[LCD frame assembly 1
No. Draw No. Name Material/Spec. Qty. Product Code

> 59 «




6.4.1.1 LCD frame assembly(JBS-0201000)

13 Hexagon triple combination 8*30%16*1.5(black) 2
12 cross the big flat head self-drilling M4*16 (black) 4
1 cross'reclessed fillister head three- M6*35 (chrome) 32
combination screw
10 Plastic clasp black -For wooden cases 4
9 hexagon nut M16 (colour) 4
8 casters 2.5 inch low center of gravity 4 1491302520
type
7 anchor bolt (rubber buttom) M16*100(colour) 4
6 |JBS-0201A02 [Liquid crystal frame reinforced iron SPCC-2.0T 1
5 |JBS-0201A01 entilation Body light net Bodylight net-1.0T 1
4 |WAH-0000A06 [M16 Anchor screw fixing iron 1 SPCC-2.0T 4
3 |waH-0000405 ﬁ»fnmCh heavy movable caster fixing SPCC-2.0T 4
2.5 "light movable caster fixed
2 |WAH-0000A04 ;0 /Anchor screw fixing iron 2 SPCC-2.0T 4
1 |JBS-0201B01 |Liquid crystal frame 1
No. Draw No. Name Material/Spec. Qty. Product Code

» 60 «




6.4.2 Assembly of main machine(JBS-0202000)

=

cross recessed fillister head three-

3 combination screw M4*16 (black) 8

2 computer IPC-WL001-3470 1 |[1.4.2J010035

1 |JBS-0202B01 [mother board MDF-15.0T 1 [1.2.WA32A00050
No. Draw No. Name Material/Spec. Qty. Product Code

>

61

4




6.4.3 Assembly of power box(JBS-0203000)

6 cross the big flat head self-drilling MA*12 (black) 8
screw

5 z;or:zi;i;;snssegrzwster head three MA*8 (black) 9

4 |JBS-0203A01 [Power boxsupport plate SECC-1.0T 2 |1.1.WA32A00360

3 power supply LRS-350-12 1 |1.4.DY020060

2 transformer 350W 110V/110V-14V 1 |1.4.BY203040

1 |JBS-0203B01 [Power boxboard MDF-15.0T 1 |1.2.WA32A00060
No. Draw No. Name Material/Spec. Qty. Product Code

> 62 «




6.4.4 PCB board assembly(JBS-0204000)

6 cross the big flat head self-drilling M4*16 (black) 8
5 crossArec.essed fillister head three- M3*8 (black) 8
combination screw

4 I-holder M3mm 8 [1.9.L.X103010

3 Air compressor control board B0-080C 1 [1.3.WA32A00040#

2 motion board GKP-Vibrator-2013-0502 1 [1.4.1C901790

1 |JBS-0203B01 |Power boxboard MDF-15.0T 1 [1.2.WA32A00060
No. Draw No. Name Material/Spec. Qty. Product Code

> 63 «



6.4.5 Power switch Assembly(JBS-0205000)

7 hexhead cap screw M4 (colour) 2

6 cross the big flat head screw M3*8 (black) 6

5 |JBS-0205A02 |Wire cover SPCC-1.2T 1 [1.1.WA32A00380

4 fuse tube F5A/5*20 250V 1 [1.4.BX106020

3 filter with switch YB11C1-10A-Q 1 |1.4.LB100090

2 filter 15GEEG3E 10A/250V 1 [1.4.LB100080

1 |JBS-0205A01 |ac power box SPCC-1.2T 1 [1.1.WA32A00370
No. Draw No. Name Material/Spec. Qty. Product Code

> 64 «




6.4.6 LCD assembly(JBS-0206000)

3 Hexagon triple combination 6*16*12*1.2(black) 4
2 [JBS-0206A01 |led fixed plate SPCC-2.5T 2 |1.1.WA32A00390
1 Liquid crystal display 43 1 [1.4.XS405820
No. Draw No. Name Material/Spec. Qty. Product Code
» 65 «



6.4.7 Assembly of air blower (JBS-0207000)

3 cross the big flat head screw M4*40 (black) 2
2 Turbofan BA10033B12GP016 1 [1.4.FS200100
1 |JBS-0207A01 |Blower holder 1 [1.1.WA32A00400
No. Draw No. Name Material/Spec. Qty. Product Code
> 66 <«



6.4.8 Speaker assembly(JBS-0208000)

5 cross_recgssed fillister head three- MA*12 (black) 4
combination screw
4 cross the big flat head self-drilling MA*12 (black) 4
screw
3 |JBS-0208A01 [horn fixed plate SPCC-1.2T 2 |1.1.WA32A00410
2 speaker(as003) 4.5"8Q/20W 1 11.4.YS104560
1 |SR1-0503B01 |speaker boxes MDF-9.0T 1 |1.2.WA10A00030
No. Draw No. Name Material/Spec. Qty. Product Code

> 67 4




6.4.9 Camera assembly(JBS-0209000)

5 cross recessed countersunk head M2*6 (black) 4
screws
4 crosslrecgssed fillister head three- MA*8 (black) 4
combination screw
3 camera ELP-USBFHDO3AF-A100 1 [1.4.8X010021
2 |JBS-0209A02 [Camera adjustmentboard SPCC-1.2T 1 [1.1.WA32A00430
1 [JBS-0209A01 |Camera fixing plate SPCC-1.2T 1 [1.1.WA32A00420
No. Draw No. Name Material/Spec. Qty. Product Code

> 68 «




6.4.10 LCD upper right lamp assembly(JBS-0210000)

2 Diffuse reflector DC12V blue 160mm*25mm| 1 |1.4.ZM9H0013
1 |JBS-0210A01 |Frontlamp fixing iron of right horn SPCC-1.2T 1 [1.1.WA32A00440
No. Draw No. Name Material/Spec. Qty. Product Code
> 69 «



6.4.11 LCD upper left lamp assembly(JBS-0211000)

O =

D=5

Le <> |
2 Diffuse reflector DC12V blue 160mm*25mm 1.4.ZM9H0013
1 [JBS-0211A01 |Frontlamp fixing iron of left horn SPCC-1.2T 1.1.WA32A00450
No. [Draw No. Name Material/Spec. Product Code
» 70 «



6.4.12 Console decoration assembly(JBS-0212000)

12 crosslrecgssed fillister head three- M3*6 (chrome) 2
combination screw

11 hexhead cap screw M4 (colour) 19

10 carriage bolts M4*16 (chrome) 15

9 slot Rectangle 1 |1.4.TB200020

8 |JBS-0212A02 [Coin slot fixed iron SPCC-1.2T 1 [1.1.WA32A00470
7 |JBS-0212C03 [Console right trim ABS 1 [1.8.WA32A00100
6 |JBS-0212C02 [Console lefttrim ABS 1 |[1.8.WA32A00090
5 |JBS-P0007 Middle trim panel PMMA-5.0T 1 [1.7.WA32A00100
4 5050 strip light 32’1020\:“?3860 light 1 [1.4.ZM9E0014

3 |JBS-0212D02 [Middle light guide plate PMMA-12.0T 1 [1.7.WA32A00020
2 [JBS-0212C01 |Console center trim ABS 1 |1.8.WA32A00080
1 [JBS-0212A01 |control panel 1 [1.1.WA32A00460

No. Draw No. Name Material/Spec. Qty. Product Code

» 71 «




6.4.13 Assembly of front cover of light box(JBS-0213000)

5 hex socket cap screws M4*12 (black) 2

4 hexhead cap screw M4 (colour) 5

3 carriage bolts M4*16 (chrome) 5

2 |JBS-0213C01 [Lightboxdecoration ABS 1 |1.8.WA32A00110

1 [JBS-0213A01 [lamp boxfixed iron 1 [1.1.WA32A00480
No. Draw No. Name Material/Spec. Qty. Product Code

> 72 <«



6.4.14 Coin-box assembly(JBS-0214000)

3 locking plate locking plate 1 [1.4.8J120018
2 Lingzhi door lock (miscellaneous) H22 1 11.4.50120014
21.5mm
1 |JBS-0214A01 |coin box 1 |1.1.WA32A00490
No. Draw No. Name Material/Spec. Qty. Product Code
» 73 «



6.4.15 Assembly of service panel (JBS-0215000)

4 hexhead cap screw M4 (colour) 1

3 round push button red SDP-103C-22RB 4 [1.4.AJ500012#

2 counter DC 12V 1 11.4.JS100020

1 |JBS-0215A01 [service panel SPCC-1.2T 1 11.1.WA32A00500
No. Draw No. Name Material/Spec. Qty. Product Code

> 74 <«




6.4.16 Fan assembly(JBS-0216000)

V.
_(01

4 cross the big flat head screw M3*12 (black) 4

3 fan cover 120*120 1 |1.4.FS300020

2 |VBP-01-14-01 [fan bracket SECC T-1.0 2 [1.1.G13A00280

1 fan with bearing 120*120/AC110V 1 |[1.4.FS200042
No. Draw No. Name Material/Spec. Qty. Product Code

» 75 «




6.4.17 Assembly of pneumatic control valve(JBS-0217000)

8 cross the big flat head screw M4*30 (black) 2

7 hexagon end cap ABP-02 1 [1.4.JG091030

6 copper silencer BSLMO02 2 [1.4.YSE00020

5 screw thread direct connector APC10-02 1 [1.4.JG082030

4 one-way throttle valve - pipe connector|ASL10-02B 4 |1.4.JG09A030

3 electromagnetic valve 3V210-08-NC-F 4 [1.4.JG09A050

2 pneumatic control valve base 3V200M-4F 1 |[1.4.QC000020

1 |[JBS-0217A01 [Electromagnetic valve seat SECC-1.5T 1 [1.1.WA32A00510

No. |Draw No. Name Material/Spec. Qty. |Product Code

> 76 4«




6.4.18 Air compressor assembly(JBS-0218000)

12 Self-Locking Nuts M6 (Galvanization) 2
1 plain washers P6*P20*2.0 (black) 2
10 cross.reclessed fillister head three- M6*16 (black) 4
combination screw
9 Hexagon triple combination 6*16*12*1.2(black) 6
8 zgon::zi:zie;snssegrzwster head three- ME*12 (black) 6
7 zgon::ziz;;snssegrgwster head three M5*12 (black) 12
6 |[ME-0102A04 |air compressor pressure iron SPCC-1.5T 2 [1.1.1G22B00330
5 [SRH-0108A02 |air compressor fixed iron SPCC-2.5T 2 [1.1.WA16C00230
4 air compressor S10(AC220V) 1 |1.4.KY100030
3 |ME-0102A02 |air compressor supportset 1 11.1.1G22B00310
2 lanhe shaped foot shock 6 |1.8.AA000250
1 |SRH-0108A01 |air compressor shockproof seat 1 [1.1.WA16C00220
No. |Draw No. Name Material/Spec. Qty. |Product Code

» 77 <




6.4.19 Transformer assembly(JBS-0219000)

4 hexhead cap screw M4 (colour) 1
3 cross'reclessed fillister head three- M5*12 (black) 4
combination screw
2 Single-phase control transformer EI-133*100(H50 0.5MM) 1 [1.4.BY305040
1 |[JBS-0219A01 |transformer fixed plate SECC-1.2T 1 |1.1.WA32A00520
No. Draw No. Name Material/Spec. Qty. Product Code

» 78 «




6.4.20 Glass frame assembly(JBS-0220000)

6 hexhead cap screw M4 (colour) 22

5 |[JBS-0220A04 |pressure iron for glass 2 SPCC-1.2T 2 [1.1.WA32A00560

4 |JBS-0220A03 |[pressure iron for glass 1 SPCC-1.2T 2 [1.1.WA32A00550

3 |WAH-0000CO05 (42" led screen glass a glass-5.0T 1 |1.8.AA030050

2 |JBS-0220A02 |[glass frame2 SPCC-1.5T 2 [1.1.WA32A00540

1 |JBS-0220A01 |glass frame1 2 |[1.1.WA32A00530
No. Draw No. Name Material/Spec. Qty. Product Code

> 79 «




6.4.21 Filter assembly (JBS-0221000)

cross recessed fillister head three-

4 combination screw 412 (black) 2

3 | type screw thread connector APL10-02 2 |1.4JG072110

2 Clean Air Conponent GF200-08 1 [1.4.LB200020

1 |SRH-0113A01 ([filter fixed iron SPCC-1.5T 1 [1.1.WA16C00280
No. Draw No. Name Material/Spec. Qty. Product Code

» 80 «




6.4.22 Water catcher assembly(JBS-0222000)

2 |[JBS-0222A02 |flume 1 |1.1.WA32A00580
1 |JBS-0222A01 [flume fixed plate 1 |1.1.WA32A00570
No. Draw No. Name Material/Spec. Qty. Product Code

» 81 «



6.4.23 Coin door assembly(JBS-0223000)

20 Self-Locking Nuts M4 (Galvanization) 1

19 hexhead cap screw M3 (colour) 2

18 open ring (E buckle) M4 (black) 1

17 hexagon nut M12 (black) 1

16 hexhead cap screw M4 (colour) 4

15 cross the big flat head screw M4*12 (black) 9

14 locking plate locking plate 1 11.4.8J120018

13 Lingzhi door lock (28mm) 1810K 1 ]1.4.8J120012

12 |JBS-0223A10 [cancel_spring 60Mn 1 |1.1.WA32A00680
11 |JBS-0223A09 [return_lever Q235 1 |1.1.WA32A00670
10 |JBS-0223A08 |Coin returning pole cover Q235 1 [1.1.WA32A00660
9 [JBS-0223A07 |take coins slide 1 |1.1.WA32A00650
8 |JBS-0223A06 [Coin returning pressing plate Mirror SUS430-1.2T 1 11.1.WA32A00640
7 [JBS-0223A05 |refund mechanism 1 11.1.WA32A00630
6 |[JBS-0223A04 |servise_door SPCC-1.5T 1 |1.1.WA32A00620
5 |[JBS-0223A03 |Coin door hinge SPCC-1.2T 1 |1.1.WA32A00610
4 |JBS-0223A02 [Coin holder fixing plate SECC-1.5T 1 |1.1.WA32A00600
3 coin slot fixed button 1 |1.8.AA000050

2 electronic coin TW-800III 1 [1.4.TB100050
1 |JBS-0223A01 [Coin rack SECC-1.5T 1 |1.1.WA32A00590

No. Draw No. Name Material/Spec. Qty. Product Code

> 82 «




6.4.24 Fluid control valve assembly(JBS-0224000)

5 cross.recgssed fillister head three- M5*12 (black) 2
combination screw
4 | type screw thread connector APL10-04 1 11.4.JG072100
3 one-way throttle valve - pipe connector |ASL10-04B 1 11.4.JG09A020
2 fluids control valve 2KW050-15-F 1 [1.4.JG09A040
1 [sRH-0114p01 MO It electromagnetiovalve foed | spoc g 57 1 [1.1.wA16C00290
No. Draw No. Name Material/Spec. Qty. Product Code

» 83 «




6.5 Air compressor door assembly(JBS-0300000)

8 hexhead cap screw M4 (colour) 3

7 cross the big flat head screw M4*20 (chrome) 7

6 [JBS-0300A03 |Kanban right brace SPCC-1.5T 1 |1.1.WA32A00710

5 [JBS-0300A02 |Kanban leftbrace SPCC-1.5T 1 |1.1.WA32A00700

4 |JBS-P0001 Theme printing Kanban PVC-1.0T 1 |1.7.WA32A00040

3 [JBS-0300D01 |Theme Kanban PMMA-5.0T 1 |1.7.WA32A00030

2 5050 strip light E=C:520\;|:1GBSO light 1

1 |JBS-0300A01 [Kanban light belt fixing iron SPCC-1.2T 1 |1.1.WA32A00690
No. Draw No. Name Material/Spec. Qty. Product Code

> 84 «




6.6 Air compressor door assembly (JBS-0400000)

7 hexhead cap screw M4 (colour) 12

6 cross recessed cheese head screws |M4*70 (chrome) 12

5 fan with bearing 120*120/AC110V 3 [1.4.FS200042

4 fan cover 120*120 6 [1.4.FS300020

3 locking plate locking plate 1 [1.4.8J120018

2 Lingzhi door lock (28mm) 1810K 1 |1.4.8J120012

1 |[JBS-0400B01 |Air compressor door MDF-15.0T 1 |1.2.WA32A00070
No. Draw No. Name Material/Spec. Qty. Product Code

» 85 «



6.7 Assembly of main machine door(JBS-0500000)

\ -

\\\@

locking plate locking plate 1 |[1.4.8J120018
Lingzhi door lock (28mm) 1810K 1 [1.4.8J120012
JBS-0500B01 |Main door MDF-15.0T 1 [1.2.WA32A00080
No. Draw No. Name Material/Spec. Qty. Product Code
» 86 «



/. Printing Pattern

_; J 4
7, ;/
V]

f :';-': AT ;;'
SO
(9

~ JBS-P0015

JBS-P0010
JBS-P0011
JBS-P0014

N
—
g .
A g
AN\ 0 4
A\ o ' 2
S Sk S
o '_ p Law]
2 A
Q_ | %
L ki
a
L] I—

JBS-P0020E

A\ RN
4 =
)

9
A\ A
\ (1,

JBS-PO006E

JBS-P0017 JBS-P0018  JBS-P0005

vV

JBS-PO016E

JBS-P0001E
JBS-P0003 JBS-P0004 JBS-P0008 JBS-P0O009

» 87 4



8. Wiring Diagram




|

—

This diagram shows:

with 3P plug

‘ 1.0sq Cabtire cord
with 3P plug

WIDE LINE:__GN/YL AWG16 OTHER COLOR AWGIS _ AWGKX AWGXX
Transformer2 NARROW LINE: ALL COLOR ANG22 AWGXX_ AWGXX
s 350VA Tic wiring diagram for roferonce only, change without prior notice
: JBSLO0IT o 1BS-L0010 . . ———— - - -
® VT 5050 Strip Light . o _
GV in DCI2V WT 60 L=550mn X
Monitor Ass
VLP-03V |VLR-03V M y
A}
SUR-02V [SWP-02V — |
DL JBS-10021 Lanp House Assy To 2/3E1L_9 CAMERA
Ly [ . USB-A (nale) (ELP-USBFHDO3AF-A100) ’
2
o — = — A
® B 1 LRS RBI*EE)Gol 12 ’— T . 15510008 |
[ T[T
VL — 510012 hi2 ;
T Sa . W00 oy M2, TOP Speak Lamp Assy T FAN
S I :E' e /“,ll 7 Pl Right 13131
Bk . FARTIT GVALR Py oy GVALS — — VLR-03V | VLP-03V F610@
5 CoN EX TR - . ) Diffuse Reflection Lamp ——
TN VLP-03V |VLR-03v  JBS-L0028 __{D6 . JBS-L0029 Loy 120%120/AC110V
—] T ,
0Ny PRy TS Lo —g_cor . S To ek G\ID@ @ @
LTk 50/60Hz 2V [ YLP-02V
g LS y DC12V (BU) 160mm#2:
3 i ?I: +12V 294 C12V (BU) 160mm25mm 510010 JBS-10013 INRET 3P
_j&‘ ‘ : % L[L] At
YLR-04V | YLP-04V Diffuse Reflection Lamp —LUNTN Aoy :
. D7 . JBS-L0029 GN/YL . .
W D5 g, JBSL0027 LT L 12V - G1G] FARTH 431nch Monl tor
BK'T 1 L P S 1v A I g g oD AC CABLE !
2 ower oSupply ASSy YLR-02V | YLP-02V il
YLR-02V | YLP-02V DC12V (BU) 160mm#25mm | [video
- . . . Teft
12
e ‘ ‘
VI ‘
e 7]
) ) ) ) ) . A3 JBS-L0013 INRET 3P ‘
. . 1 1 JBS-10010 et P e PC(1/2)
Air Inflation Elec Valve Assy I g gy TH o 5 BT :
BVATH g e VAT [BVAT] ey e T
% =3 o = 5 -
2008 NCE |, JBS-L0055 VI.LT LR-08V VLR-03V | VLP-03V AC CABLE
(FR) | tee. valve [Z I BN 2/3 BL
40 _— — —  —  —
3V210 08 NCF. |
1+ il
(FL) | ttec. vatve [z g - - -
3V210 08 NCF.
(RR) 5 i mE
Elec. Valve [2- | BUJ= JBS-L0006 (AL JBS-L0008 ° N
{ 6 Gy Y
Glgn gl
3V210 03 NCF. W T
Lt L i e A FAN
(RL) Elec. Valve [2- PLIS 13]3]
| VLR-03V[ VP03V Feo(@) AL
JBS-10025 120%120/ACL10V . ‘
.
AC CABLE Elec. Valve L m il gstooos [P
2KN050-15F 1
Compressor ool VLP-02V VLR-02 o BB FAN
S10 (AC220V) ] GYATA oy gy (GVATR ) ‘
) ) VLR-03V | VLP-03V res @)
Tt JBS-L0026 120%120/ACL10V
Power Outlet I BN 7> - I - . .
I:l p=d] \lagnecraft Solid State Relay
BN T KSI380D40R-L ne ‘
e — — - - -
VBI1A2-15A-Q 1 LP02V VLR02
. JBS-L0001 JBS-10002
— WG] 4% BN BN ANG . A7 . =
a:h IIT AWG14z BU l BU_Awci4z | | JBs Lo iy g o JBSL0008
I_E [BVATH g u [GYATH e - I I Tl FAN ‘
o ERE VAT NV
1.0sq Cabtire cord [4]4 | 313
AC Box As Sy VLP-04V | VLR-04V T1 VLR-03V VLP-03V FG7@
. 120%120/ACL10V
: TransFomer L0009
R 11T -1 0A— 1100VA/TN:AC220V &AC110V OUT:ACI10V l_“L ; ] . JBS-L0008 ° N
FUsE gy DHCTTI0AQ JBS-L0003 o) JBS-L0004 U L= ,W,T T
. e ST ACT1QV YL il g g 0 FAN
Q_'_E ML:L?‘:EE-BLAM T ANGLz  GYI= [EVATH g-x -n (VAT
/, ANGI4E W)
I tz e ik VIR0V VP03 @[l
VLP-03V|VLR-03V wn { L/ 20%120/AC110V
k s-Looos ¢ “
o JBs-10221 .| JBS-L0222 JBS- . A A .
NOISE  FIL1 L ML oL Ro1vE G o gy JBS 10006 L Z et ey oA —gy JBS10008 .
UL TGN GUALEVLR 01V ' |1 1]1
I, L3351 i W] W1 2 4 DuWVA W) 0T N
e 72 T2 FAN
VLP-01V|VLR-01VF [0} BVATH g o (GVATH i3 6 VAT gon eon (VAT
JBS-10221 g5 A LR :
oY e ALr{Lp-01v FG3 FG4 VLP-03V | VLR-03V VIR-03V VP03V res@) o
o 4 2/3 D5 120%120/AC110V
(L) . .
® ﬁ - - - (_5_ Monitor Base Assy(l/Z) Back Door Assy
CHINESE ENGLISH ENGLISH ABBREVITED | [CHINESE ENGLISH ENGLISH ABBREVITED | [CHINESE ENGLISH ENGLISH ABBREVITED
= BLACK B B PINK Pk S WHITE PURPLE v /pL
i BROWN BN ik LIGHT BLUE LT BU i WHITE GRAY /Gy
P RED kD ik LIGHT GREEN LT GN Efy4r |WHITE PINK W/PK
& orANGE 06 o WHITE BLACK W1/BK %5 [WHITE LIGHT BLUE |VI/LT BU
# VELLOW Vi, [ WHITE BROWN 1/BN ikt [WHITE LIGHT GREEN [WI/LT GN
% GREEN oN 2 WHITE RED W1/RD P GREEN VELLOW on/vL 1/ 3
" BLUE BU [5]ic3 WHITE ORANGE WT/0G
i PURPLE PL 1 WHITE YELLOW  [Wr/vL
P GrAY Gy % WHITE GREEN r/6x
= WHITE Wt i WHITE BLUE 1/BU

3

4 |

» 89 <«




1 | 2 | 3 4 Z} 5 6 | 8

-3

T T T T T T T T T T T T This diagram shows:

WIDE LINE:__GN/YL AWG16 OTHER COLOR AWG18 AWGXX AWGXX
. , GKI),\]?Té,miC.,P;gf;josoz VHR-2N ooy ! - 1/0 Board (B0-0944) NARROW LINE: ALL COLOR AWG22 AWGXX AWGXX
Vibrator OTOR+_| 1 oy R JBS-L0091 N4 JXADRP 227 The wiring diagran or reference only, change wilhoul prior notice
R 0TOR S Vil B ey iy 2 2 I . — - - -
VLR-04Y JBS-L0015 BU JLJVHR 4N< - ® © 121 8 feenter e .
1/3 Al T Bt ACLAY Xip-4 [ — 0T [ conrer s ]
GY; ; /\(‘(i‘(IO\‘ B 1 = e T o[ — :
0T - - MOTOR L |2 151 = =17 |17 Right LW Hlov 14
: 11i] OV I ; 6 | N7 Rianesv R 2 . A
MOTOR R | 3 Kl oy WI/BU :
Tov 2 7 o - o 19197 Lert Lawp G 1
[8 | 8|8 Lert sw B 3
. él\‘ I EL = XHp—4 | o 050 Strip Light
m Y N = XHP— ) 40 505 rip Ligl
0 v, WI/GY ?(0) ?(0) Z‘:‘; — v T L JESTLOI03 YL||I T DCI2V RGB 60 L=2100m
; i E . m R0) T T
JBS-L0051 MOTTON BOARD o D BK] R AR 2|2
€3 5-Conductor shielded [cable  CNI0] XHP-6 (B0-0800) L 111l o — T oy i
YLP-12V [~RD_ = ~y__RD — 5 I i m T G
f TR OFTIT e . 5 T3] 5T
3/3 D1 N YL Lo - -
2 22| v L | S - / Moni tor Right LED
O™ i 2N s o T g SMR-04V [SWP-04V ght LB
3 3 ) ] . - —
S 1 I 0 ) R Z . i1 ove ‘ TBS-L0104 ol 5050 Strip Light
T [ W] S g 19 ’ . N1 | VHR=3N fl2v |4 4
5 5|5 sbt - ' RD) 7 — -
5 b i E =8 YLP-09V [TIR JBS-L0075 RO = R 2 12 R N Red ey
6 - BT ow g, a7 o1 Py 1 ol 5 T N t Tigmtat]
! ] = 2 f— 2]z ] pats . I A R ==
! ; onti | xup-6 gz 3 T -KI 3131 G . 2 Monitor Left LED
g 5-Lonductor shielded cable EE SMR-0TV S onitor Left LE
i I [ N A e - . N2 | VHR-3N - XHp—4 JBS-L0102 €39 5050 Strip Light
8 22| v 8 kD RDf - VL6 DCI2V_RGB 60 1=300
N | o - S 4 11]1 +5V +12V_ |4 T 1414 —
BU s pa ® 5 U B T2 Data 1/0 Board Assy R |2 i E ! [Ty
10T - VT - BT ow [ T o B G [ e
e s 3 I IS 0 S BT B
‘ z'ﬁ_ﬁ fre—epl RD : il A VHR2N | C! SMR-04V [SMP-04V Monitor Lover LED
:|_ D el
5 5 N4 |5557-16R é L My, ; [ v T2 542 JBS-LOI0S FAN
YLP-08Y [TJiL JBS L0054 i e oy T I oo |1 s 2V BA10033B12GP016
1/3 ¢4 oy - BNoTo [ TR sv ' - | . e g T o
; i ERE [
it | YL 7 XHP-4 | CN9 €24 VHR-3N 1. 1313 = —
© Kl ey [ ey A A A - BK 5557-10R[—RD____.  JBS-10078 — Lighting Board XHP-5] ON17 : YLP-03V VLR-03V
4 10[10[ FL sv T I e 25 o8 Felay T 5V ghting il
' ' WS Ts] v TR I B e o Ba 2] Dot (0-0868) o 5[ e
5 ol BUTIT] Rk sv MOTOR R |3 13 3 3 GND BK |
L - T ore s BT v TR : T I ! JBS-L0071 UL T T Service Plate Assy
—PL , PL - VHR-3N XHP-3 J CNI1  2-Conductor shielded cable _ CN3 | XHP—3 XADRP-18V] cN5 - . 033 100
8 12[12[ RL sV ) - BK BK JBS-L0096 ' JBS-10097
Bl =l TR T o a0 Tl —ey Py B A I T 7L YL
61 5 ;’z | 7 Dot 1 2 [o b T e L Counter [9]9 | I BV'::'LZ . =
JBS-10056 AR : =1
: C7 . 3-Conductor shielded cable  CN6 |XHP-13 J 3] G\ e ool 1 T I VLR-02V COTN COUNTER
YLP-08Y [ BK_" Sy BK : JBS10033 y I BS-10098
3/3 A8 ZL—L v GND VHR-3N 2-Conductor shielded cableBKCM XHP-3 — —py I gy JBSLOOS )
® A 818] Throt VR 7\&_0 1 5V Fmm———————— e e A GND Lntef 6] 53] e - N ll;N ENTER SW
3 olo] oV 5 L 2| Data Mool ¢ e e [ an g up SW
K o1 B ST o T S R = Down__|17]17 I mE B DOWN S
. m - - Menu |18 18"; I maE 'r; MENU SW
5 ‘RID - ?ID 12f12] +5V ' — oN6| USB-B (ini) N 1616 T —E ;
L T smor cl BS-10072 oN10 | VHR-2N T0 PC
a8 | KT o vip-oov . ! Vi : YLP-06V [VLR-06V
= = 3/3 8 |-5K 1 0@ rc20
; . N1 |viR-4x
oNif UsB-B olll T o
. No [viR-3n /
T0 PC " N9 oI5 @R N I rn 8 ) o e
T L] GND . o ' X [coino[rz™ EN T /BN ST TR c36] xip-6
13st0022| 57-02R 2] G\D % 7 S " YLP-O1V YLR-01V mE )
YLR 08 ; | =T oo 3] 1oy a | /BN T |Selector Coin
& T g BS-L0226 P FE) 16 0 9 ;}L:o 5 [Ty (TvsoomD
IBS-L0211 GN/VL @Fme | I T b 6]6] GND
‘ Dynamic Panels Assy . . JBS-10099 ‘
| ' .
I Coin Door Assy
T
| N8 | VHR-4N - ‘
g V VLR-01VF E5 - N )
BT T on FG14@J\A& 3B [ JBS10096 121 IONAA gy e (VLS o@rato
(A e . 3
syl et —CD Xip-3 | CN10 ® YLP-04V [VLR-04V .
B B V — . —_— . —_— . —_— .
3 3] i T N L
- N I I 1 2 N Y ; ol iy .
- RD 1 1 i - JBS-10035 . T :
i 33 | .
= | SP(R) .
o 2] 4.5Tnch/8.Q /20W
1BS-L0212 caa lusa-a AMP BOARD (B2-107B) ara |ox Lp-a7
. [ro AR /9] us-Af c43 RE 1 )
0 1/0 ! 2120 e
JBS-10031 L ) T e i SP(L)
®3.5 Stereo Plug (PK) |SL > ohi CN3| ®3.5 Stereo Plug Lt 414 LL]L 4.5Inch/8Q /20W
5] 2-Conductor shielded cable N9 o
. PC(2/2) I e
ND L o il ND
46 1BS-L0213 45 Jusp-a ©3.5 Storeo Ploa (G JBS-10032 P
S-1.0213 . e g (GN) |S2 o_(, Ctor ohi N CN1| ®3.5 Stereo Plug )
-0 13 [ ] T0_CAMERA o 2 Conductor shiclded cable | “p)) xip-1 | ons JBS-L0036 sl 18510037 |
USB-A (mother) [ i1 [ | HHETG W b T ‘ XIP-4 YLP-01V
. T (AT o T T AWG20: 1 HIT-800W 4 /60 50
. GN/YL JB5710226 GN/YL K i . 1 \B; ca7-1
. Monitor Base Assy(2/2) r12ED) FG13 : - — i |
Speak Assy XiTP-6 YIR-01V
CHINESE ENGLISH ENGLISH ABBREVITED | |CHINESE ENGLISH ENGLISH ABBREVITED | |CHINESE ENGLISH ENGLISH ABBREVITED
BLACK BK e PINK Pk B WHITE PURPLE irr/pL.
i BROWN BN Wik LIGHT BLUE LT BU B WHITE GRAY it /Gy
a1 RED RD Hiak LIGHT GREEN LT GN PB4 |WHITE PINK /T/PK
I oRANGE 06 WHITE BLACK Wr/BK WHITE LIGHT BLUE [W1/LT BU
i VELLOW VL WHITE BROWN I1/BN (k% |WHITE LIGHT GREEN [WI/LT GN
5 GREEN o WHITE RED I1/RD G GREEN YELLOW on/vL 2 / 3
it BLUE B WHITE ORANGE /06
i PURPLE PL WHITE YELLOW  [WIT/VL
P GRAY v WHITE GREEN WT/GN
£ Wi I TE M WHITE BLUE WT/BU

1 2 3 4 \ 5 6 7 8
» 90 <«




-

—

SMR-12V
2/3 A3

©

YLR-09V
2/3 B3

®

YLR-12V
2/3 Bl

VLP-01V
1/3 E3

L ©

This diagram shows:

—_— —_— _ [ _ _ _ WIDE LINE: _GN/YL AWG16 OTHER COLOR AWG18 __AWGXX AWGXX
NARROW LINE: ALL COLOR AWG22 AWGKX_ AWGXX
£ JBS-10092 Ry L JBS-10093 el JBS-10094 The wiring diagram for reference only, change without prior notice
- I - I — - - -
1/BN TV gy g (O TV g g (VY @LEU - .
BN BT BT Center button}  Control Table Assy Motor Ass
——{BK BRI BK BRI BK o stse ] y
WT/GN /N v/6Y W/ NG S
12 12 - c2 - Cl
o I e e I o o JBSTLO0LS pp & ] JBS L0042 RDI VLR-02V
WT/BU W1/BUf /By W1/BUf /By Votor ) ! BRI 2/3 A3
g I g ey T I g ey T ®
- — ) VLP-02V [VLR-02V
YLP-08V [VLR-08V ELED Condy) 510059 . 1127Y100-40
Right Button 3-Conductor shielded cable
B-5K 270° . _
co TR JBS-10058 . JBS-LO0ST
,5:\;5 S N oo - 3-Conductor shielded cable Sk 3 CondTuctor shielded cable L YLR-08V
- P - P e B 0y
2 IVl o g VLSS vl 23 c1
1 RD) TkD | RD-{RD RO
% 3]3 303 3
] T g g IL T g g 0 gy
ELEU Throttle VR SMR-02V [SWP-04V
Left Button
COM 5-5-5 NO |
S
FG22 JBS-10059
3-Conductor shielded cable | 3-Conductor shielded cable
S B-5K 270° "10) 3-Conductor shielded cable |
‘ {5 [ T e - W R 0] e ) RO
32 | VL YL VL
. il e eyl VI, VL JBS-10095 {66 16 |
N 1 BK BK BK
e 8] vy 6] oy gy LED = = L7 = = 1]
[10fr— — - — o SUR 58 8
T LG WI/GY T /Gy WI/GY 5 W I/GY Stop Button — o Lslsl Lo
[k BK.EE.M BRF s cou ﬁ\o ] Steering VR YLP-08V YLR-08V
SMR-12V_ SWP-12V YLP-01V_ YLR-04V SW ) )
5050 Strip Light . 5050 Strip Light
. Left .
JBs-L0077 €211 Pedal Left LED Assy SK6812_L=750mn (ett) SK6812_L=750m 6 JBS-LO0SO 5 5510079 o1
RD| o gt N v R ZFD 127, RO JRD RDE 5559 10p
Bk BEEE-BBE} |Dro§—‘cnn [CHOMBHOMBHOME) | n1p—d 5o BN BN BN
SWR-02V 5050 Strip Light (Lett) 5050 Strip Light 6D 53D p——d o oxp p— S T3 B8 128 BT K ‘ﬁ’z o
C19 JBS-L0076 €20 SK6812 L=750mm SK6812_L=750mm SMP-03V[ SHR-03V
kD : RDF—T—JRD___H21 - o AT | ; N
e e +5V +ov p—it—d sov 5V 261
2 [ 22 — oI | HSHOMSHEHSHEME] | nop—i—dpr | HSHSHEHSHEMS |uo 1
3 ok BT - GND o S [ N p P
: 5050 Strip Light . 5050 Strip Light SUR-02V
SK6812 L=750mm (Center) SK6812 L=750mm o7
5V, 15V p—L—d 5 il o]
v [SEHEEEEE: | -2 [BEEEEEe:| A o
5050 Strip Light 5050 Strip Light GND 630 p——g e G 3 B ]
SK6812_1=750mm (Center) SK6812_1=750mm . . SHR-03V —
ELD ‘;g i1 EB 123, 45V, +5V o—agg +5V, 5V ro—2eh
m mE B o oI [ H{ob{op{ob{ob{obob{o] DODTCDI [oP{oP{ob{ob{obob{o] | Do) g e
166 GND! GND p———¢| GND! GNP 2|2
5050 Strip Light ) 5050 Strip Light SUR-02V
. SK6812_L=750mn (Right) SK6812_L=750mm 28
o bt day v IFD 131 RDI—{RD iy
m‘mmsm (GO |mo<§—‘cuo [BHOBISHBIBE) | 11 gl i ey Viry
SNR-02V |- 5050 Strip Light ®ighO 5050 Strip Light D 0 p——geNp o 5[5 K 132 BR5T5 Bk EKS
2 SK6812_1=750mm ight SK6812_1=750mm SHR-03V Tolio o
7 IRE man RD__H25 }“L”T 1 52 +5V, +5V o—czz +5V, +5V - - 28t 5557-10R 5559~ 10P
8 b BKSiirlﬂz s 2 b 1 | H{ob{obooMookol nooTcml @@»@m@@@ Lo
9 9ot =g 3 GND! onn p——gon D 122
YLR-09V YLP-09V SWP-03V Pedal Right LED ASSY SMP-02V | SMR-02V
. - ; c14 BS-L0074 13 S-L007: Cl11
1BS-L0052 1BS-L0053 5050 Strip Light 7 06T L J 115 VLTTTL JBS-L0073 YL YLR-02V
I 5-Conductor shielded cable _5-Conductor shielded cable_ el R _ DCI2V RD 60 1=350mm M BBk 116 BK BK B—KH 2/3 C3
z‘ﬁ Vi — SMP-02V[SWR-02V YLP-02V_ YLR-02V 0]
218 4o]2 Tail LED
e | N5 - Muffler LED (Left) L - - . -
Teu | I e S BT (WL_PCB1_0001 0029) o
WL ! Wi C15
5 55 _sot 5050 Strip Light 06T L 117
E'Lv ————BT5 | 0w : DCI2V RD 60 L=200mn M BT 118
I_ J SHP-02V[SWR-02V
— e —_— — — 5050 Strip Ligh oo ‘
5050 Strip Light 3| L
DCI2V RD 60 L=200mm m BKjﬂ( Seat Assy
- 5-Conductor shielded cable _ N 5-Conductor shielded cable _ @?\12 >]<HP’6 — ) Lort LD SMP-02V|SMR-02V
EZIIV I ll el Muffler LED e
9 3[3] cik uibler ig - - CL7
e I BUFTT E (WL_PCB1_0001_0029) Right 5050 Strip Light 7 OG Tk H19
Lot T W L DCI2V RD 60 1=200mm !/ BK K 1120
11— 5|5 SDI 212
1 [ >—BET6 [ ow : SNP-02V[ SWR-02V
/LR-12V YLP-12V C18
VLR 5050 Strip Light M 06T L
- ; B3 . - - J— - R DCI2V RD 60 1=200mm BKf :Ig(
L JBS-10223 mson oy B oy IBS-10225 v B
Ll - SP-02V]SWR-02V
VLR-01VF VLP-01V Right LED
- - FG21 - - - - - - - - - - - - - - - - - - - - - - - - - - _I
CHINESE ENGLISH ENGLISH ABBREVITED | |CHINESE ENGLISH ENGLISH ABBREVITED | |CHINESE ENGLISH ENGLISH ABBREVITED
[ BLACK BK e PINK PK [ WHITE PURPLE /Pl
b BROWN BN ik LIGHT BLUE LT BU (5% WHITE GRAY r/Gy
o RED RD sk LIGHT GREEN LT GN EPR4T |WHITE PINK W1/PK
I (ORANGE 0 e WHITE BLACK r/BK ; WHITE LIGHT BLUE |WT/LT BU
% VELLOW VL ity WHITE BROWN W1/BN WHITE LIGHT GREEN [WT/LT GN
% GREEN 6N e WHITE RED W1/RD GREEN YELLOW on/v1, 3 / 3
i BLUE bu it WHITE ORANGE  [W1/0G
% PURPLE L. 3% WHITE YELLOW  [Wr/¥L
P GRAY 6y % WHITE GREEN ir/6n
2 i1 TE o i WHITE BLUE wr/BU

3

4

> 91 «




After-sales Service

Honorable customer !

Thank you for purchasing our product !

For your benefits, if you find any fault during the operation of the
product, please use a technician who obtains a certificate related
to mechanical engineering, electrical engineering or who engages
in routine maintenance, repair and management of amusement
machine to check the machine and inform us the fault in a timely
manner. Our company will take corresponding measures to assist
you to solve the problem promptly.

NOTICE: Do not dismount or replace any part of the machine without
our technician’s permission, or you will solely undertake the
consequence !

Please pay attention to our contact information as follow:

4 )
Guangzhou Wahlap Technology Corporation Limited

Add: H1-H6 Startoon city,Yingxing Dong Road,Donghuan Street,Panyu,
Guangzhou,China

Tel: +86 20 39226222 Fax: +86 20 39226300

Service Hotline: 400-848-9222

http://www.wahlap.com




5

Z

»
7z
]
4

-
“
=
(L)
¢ "
’ "
‘s
~

’/
7.
7
4

JBS-PO035E

Ver. 1.00

\WAHLAP TECH

X The specifications and operation instructions in this Manual are subject
to change without notice for reasons such as performance.



	雷动赛艇-01E
	雷动赛艇 目录E
	雷动赛艇-02E
	雷动赛艇-03E
	雷动赛艇-04E
	雷动赛艇-05E
	雷动赛艇-06E
	雷动赛艇-06-2E
	雷动赛艇-07E
	雷动赛艇-08E

